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013 - Frame, Bumper and Fascia   345 - Rear Bumper, [MD6] 
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1C4HJXFN0KW536636 2019 JL

013 - Frame, Bumper and Fascia   345 - Rear Bumper, [MD6] 

Pos Description Part Number Qty Eng Trans Line

1 STEP PAD, Rear Bumper,
[X8W], [MD6], [XAA] 68295578AB 1

2 NUT, U Type, M10 x 1.50,
[X8W], [MD6], [XAA] 06512056AA 12

3 BOLT, M10, [X8W], [MD6],
[XAA] 68358247AA 8

4 BRACKET, Rear Bumper
4 BRACKET, Rear Bumper, Right 68295346AC 1
4 BRACKET, Rear Bumper, Left 68335029AC 1

5 BOLT AND CONED WASHER,
Hex Head, M10x1.5x30

5 BOLT AND CONED WASHER,
Hex Head, M10x1.5x30 06104414AA 4

5
BOLT AND CONED WASHER,
Hex Head, M10x1.5x30, [MBC]
OR [MB5] OR [MD6], Bracket To
Frame

06104414AA 4

5
BOLT AND CONED WASHER,
Hex Head, M10x1.5x30, [MBC]
OR [MB5] OR [MD6], Bracket To
Bumper

06104414AA 4

5
BOLT AND CONED WASHER,
Hex Head, M10x1.5x30, [MD6],
Bumper To Rear Crossmember

06104414AA 2

6
BOLT, Hex Flange Head,
M14x1.50x55.00, Tow Hook To
Frame, [XEW]

06512890AA 4

7 BRACKET, Bumper, Right or
Left, [MD6] 68295574AA 2

8 LOCK NUT, M4.8X1.60
8 LOCK NUT, M4.8X1.60, [MD6] 06509799AA 1
8 LOCK NUT, M4.8X1.60, [MD6] 06509799AA 1
8 LOCK NUT, M4.8X1.60, [MD6] 06509799AA 6
9 BRACKET, Mounting

9 BRACKET, Mounting, Right,
[X8W], [MD6], [XAA] 68295584AB 1

9 BRACKET, Mounting, Left,
[X8W], [MD6], [XAA] 68295585AB 1

10 CLIP, Fascia
10 CLIP, Fascia 68225214AA 1
10 CLIP, Fascia 68225214AA 1
10 CLIP, Fascia 68225214AA 11
10 CLIP, Fascia 68225214AA 1

10 CLIP, Fascia, [X8W], [MD6],
[XAA] 68225214AA 1

11 SCREW, [X8W], [MD6], [XAA] 68340509AA 2
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Pos Description Part Number Qty Eng Trans Line

12
SCREW, HEX Flange HEAD
TAPPING, M4.8X1.59X25.80,
[X8W], [MD6], [XAA]

06510827AA 1

13 BRACKET, Rear Bumper,
Center, [X8W], [MD6], [XAA] 68295569AC 1

14 BOLT, Carriage, M10, [X8W],
[MD6], [XAA] 68358246AA 4

15 NUT, M10x1.5, [MBC] OR [MD6] 06104727AA 4

16 STUD, Weld, [X8W], [MD6],
[XAA] 06511998AA 4

17 BRACKET, Rear Bumper
Extension

17
BRACKET, Rear Bumper
Extension, Right, [X8W], [MD6],
[XAA]

68295572AB 1

17
BRACKET, Rear Bumper
Extension, Left, [X8W], [MD6],
[XAA]

68295573AB 1

18 END CAP, Bumper

18 END CAP, Bumper, Right,
[X8W], [MD6], [XAA] 68295580AB 1

18 END CAP, Bumper, Left, [X8W],
[MD6], [XAA] 68295581AB 1

-19 PANEL, Close out, Rear Rail
Outer

-19 PANEL, Close out, Rear Rail
Outer, Right, [MD6] 68349686AB 1

-19 PANEL, Close out, Rear Rail
Outer, Left, [MD6] 68349687AB 1

20 BUMPER, Rear, [X8W], [MD6],
[XAA] 68295568AB 1

21 BEZEL, Park Distance, [X8W],
[MD6], [XAA] 6MH85RXFAC 1

22 BRACKET, Sensor Mounting,
[X8W], [MD6], [XAA] 68295603AC 1

23 BEZEL, Park Distance, [X8W],
[MD6], [XAA] 6MH83RXFAB 1

24 BRACKET, Sensor Mounting,
[X8W], [MD6], [XAA] 68295601AC 1

25 BEZEL, Park Distance, [X8W],
[MD6], [XAA] 6MH82RXFAB 1

26 BRACKET, Sensor Mounting,
[X8W], [MD6], [XAA] 68295600AC 1

27 BEZEL, Park Distance, [X8W],
[MD6], [XAA] 6MH84RXFAB 1

28 BRACKET, Sensor Mounting,
[X8W], [MD6], [XAA] 68295602AC 1

29 REFLECTOR, Fascia

29 REFLECTOR, Fascia, Right,
[X8W], [MD6], [XAA] 68281936AB 1

29 REFLECTOR, Fascia, Left,
[X8W], [MD6], [XAA] 68281937AB 1

30 PANEL, Close out, [X8W],
[MD6], [XAA] 68296053AB 1
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Pos Description Part Number Qty Eng Trans Line

31
SCREW, Tapping Hex Flange
Head, .250-14X.750, License
Plate Attaching

06034866 2

32
SPACER, Bumper Mounting,
Nuts Only Service On This
Spacer

33 RING, Decoupler, Sensor,
[X8W], [MD6], [XAA] 68289851AA 4
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